AFEARE DEER YIS —ERDHE T

EERER T E BH O LET,
No. CK-36179-1 JSTIF
(172)
S ERSIE A 5
B % MR IL-TAv— R A m
B E AT - AR IRBE T SRR HAR 2-2-15 ila/es\mgé IAJapan;: {JNIAD
o % ' PacificBeam MOLD/DeoSpray //ﬁ_‘\\?\\ s g \_/
(N Y7499 =he =W /5 47" V=) .
(7" TAF PR ~NDOBEES, © EFE) 155
A EIEE  HiEkE

AERAL &9

SR 204F 8 H S H

MEEAN  H A=k AT
o

TR 2046 8 H 4 AT STIC R & NS

ARG RIS, TECDBD THAHI L%

= Fp ==
I = 2

Frr

KRR 2 THS % 10 2

TEL 06 (6441) 6751
B
EREE R
1. EORESERHE
[ M7k X459 0]
. AT | SN TRERE | s T
B ;‘%ﬁ;; ) DEBESD | 24 BRI O| B0 24 BRI HUEE LA
= () | SRS (E) |OEER (/)
PacificBeam MOLD/DeoSpray 5 5
(¥ V499 bt 15 37 1) 0.4 1.3 X 10° | 24 X 10 <10 >4.3
[ TGS 1
. WIS | ST RES | FiEin T
Fit ;ﬁ’ﬁgé ) DHAETE% 0D |0 24 BERRO| B0 24 BERTI% | HiETE M
= R | A (E) |0EES (/)
PacificBeam MOLD/DeoSpray 5 5
OF V14990 LTl 5 477 1) 0.4 1.2 X 10° | 2.0 X 10 <10 >4.3

AEAAZICEHOHABERIIERAHIHTA2E0THO . WO (1Y M) 2EROREZAFETAELOTEHD 8 A,
MREFRENDIZ Eﬂﬁibhﬁmﬂi EES

AEERAE .

FERIC &

SRR —YEEZEVIRET,
DELNIMEZLET AAETH D, BFRLERE L OBEMRERT SO TRH D T A,




No. CK-36179-1

JSTIF

(2/2)
2. K
[ fit7K K43 0]
BT WINTEBS | ENTRRY | FEnTHR
BT ;é%éé ) DEFEERD | 24 BRIGO| A0 24 BRI FIETELE
= HEER (A | R (A ) | O (E)
PacificBeam MOLD/DeoSpray 5 6
OF 7099 b ol 15 107 1) 0.4 22 X10° | 1.1 X 10 <10 >5.0
[ MYEK 5 1]
gy |TEOLLAURAT | S TEUER T | SR T AR
ARERAT ;%‘E;E s DHEFEERD |D 24 BRIHO|F D 24 BRI | FIENEME
= EERC(E) | R () (ORI (8
PacificBeam MOLD/DeoSpray 5 6
O ST499E" <kt /710" 1) 0.4 1.8 X 10° | 6.0 X 10 <10 >5.7

 * PacificBeam MOLD/DeoSpray Zf#{AM 5 20cm RZE# Nz & T A HMEFE L TIER
ENTTF VAR L, (EFEE | 1.6cc/25cm”)

FBREEREH 20 8 H4H~8H8H

ZRERJTIE IS Z 2801 5.2%%

ARSI ¢ CUE (X3 1] (BB S riEEE)

REREFE © Staphylococcus aureus NBRC 12732
Escherichia coli NBRC 3972

A -

e rn vy -k @ ﬂsﬁ“@

s A OB




OSAKA LABORATORIES

JAPAN SYNTHETIC TEXTILE INSPECTION INSTITUTE FOUNDATION
2-5-19, Edobori, Nishi-ku, Osaka 550-0002/JAPAN Tel: +81-(0)6-6441-6751

The reproduction of all or any part of
the test certificate is strictly prohibited
without a written permission.

Certificate No. CK-36179-2

No. 1/3
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TEST CERTIFICATE

August 8 2008
Name of Client : M.I.C. (Medical Intelligence Corporation) Co., Ltd.

Address : 2-2-15, Higashiasahina, Kanazawa-ku, Yokohama-City, Kanagawa
Test Sample : PacificBeam MOLD/DeoSpray(Goods painted on plastic) 1 sample
Test Item . Antibacterial Activity

Date of Receipt : August 4 2008

Date of Test . August 4 2008-August 8 2008

This is to certify that the results of laboratory test applied on the sample are as follows:

Test Results

1. Staphylococcus aureus
Waterproof processing Classification 0

PacificBeam MOLD/DeoSpray*

Volume of inoculum. (ml) 0.4
Number of bacteria recovered from inoculated untreated 13 X 10°
specimen at zero contact time. ’
Number of bacteria recovered from inoculated untreated s

. . . 24 X 10
specimen after 24 hours incubation.
Number of bacteria recovered from inoculated treated

. ; . <10
specimen after 24 hours incubation.
Antibacterial activity value. >4.3

Remarks: The test results reported in this test certificate do not apply to a quality of an entire lot but applicable to a submitted sample only.
We have no responsibility for a test certificate without an undersigning.

This test certificate never certifies the conformity with the Japanese Industrial Standard but only describes obtained test result(s).
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JAPAN SYNTHETIC TEXTILE INSPECTION INSTITUTE FOUNDATION
2-5-19, Edobori, Nishi-ku, Osaka 550-0002/JAPAN  Tel: +81-(0)6-6441-6751

Certificate No. CK-36179-2

Light-proof processing Classification 1

No. 2/3

PacificBeam MOLD/DeoSpray*

Volume of inoculum. (ml) 0.4
Number of bacteria recovered from inoculated untreated 1.2 % 10°
specimen at zero contact time. )
Number of bacteria recovered from inoculated untreated 5

. ) . 2.0 X 10
specimen after 24 hours incubation.
Number of bacteria recovered from inoculated treated

. . . <10
specimen after 24 hours incubation.
Antibacterial activity value. >43

2. Escherichia coli
Waterproof processing Classification 0

PacificBeam MOLD/DeoSpray*

Volume of inoculum. (ml) 0.4
Number of bacteria recovered from inoculated untreated 22 X 10°
specimen at zero contact time. )
Number of bacteria recovered from inoculated untreated 6

. . . 1.1 X 10
specimen after 24 hours incubation.
Number of bacteria recovered from inoculated treated

. . . <10
specimen after 24 hours incubation.
Antibacterial activity value. >5.0

Light-proof processing Classification 1

PacificBeam MOLD/DeoSpray*

Volume of inoculum. (ml) 0.4
Number of bacteria recovered from inoculated untreated 1.8 X 10°
specimen at zero contact time. )
Number of bacteria recovered from inoculated untreated 6
. . . 6.0 X 10
specimen after 24 hours incubation.
Number of bacteria recovered from inoculated treated
. X . <10
specimen after 24 hours incubation.
Antibacterial activity value. >5.7

*The sample that spryaed PacificBeam MOLD/DeoSpray on the sample from around 20cm was

supplied to the test.(Amount of spray:1.6ce/25¢m’)

Remarks: The test results reported in this test certificate do not apply to a quality of an entire lot but applicable to a submitted sample only.
We have no responsibility for a test certificate without an undersigning.
This test certificate never certifies the conformity with the Japanese Industrial Standard but only describes obtained test resuli(s).
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Certificate No. CK-36179-2 No. 3/3

Test Method : JIS Z 2801*°° 5.2

Test Bacteria : Staphylococcus aureus NBRC 12732
Escherichia coli NBRC 3972

Durability standard : Light-proof processing Classification 1

Test Sample

Sample Omitted

TN A

Head, K. WADA

Remarks: The test results reported in this test certificate do not apply to a quality of an entire lot but applicable to a submitted sample only.
We have no responsibility for a test certificate without an undersigning.
This test certificate never certifies the conformity with the Japanese Industrial Standard but only describes obtained test result(s).





